
 

 
 

Intended for 

Ball Beverage Packaging UK Limited 
 

Date 

June 2022 
 

Project Number  

1620011745-001 
 

 

BALL PACKAGING 
KETTERING SITE 
ENVIRONMENTAL 
PERMIT APPLICATION: 
OPERATIONS REPORT 



 
 
 
 
 
 
 

BALL PACKAGING KETTERING SITE 
ENVIRONMENTAL PERMIT APPLICATION: OPERATIONS REPORT 

 

 

 
Ramboll 
1 Broad Gate 
The Headrow 
Leeds 
LS1 8EQ 
United Kingdom 
T +44 113 245 7552 
www.ramboll.co.uk 
 

 

 

Project No. 1620011745-001 
Issue No. 1 
Date 30 June 2022 
Made by Lucy Baker 
Checked by Jake Buckingham 
Approved by Richard Wood 
 
 
Made by: 
 
 
  
 

Checked/Approved by:  
 
 

 
This report is produced by Ramboll at the request of the Client for the purposes 
[...]
subsequent drying and a lacquer applied internally. 

The cans are then fed through a necker and flanger to form and reform the neck and bottom of 

the cans, and visual inspections are undertaken internally using a light tester. The cans are 

sorted into a pallet prior to inspection and distribution.  

The site also includes a wastewater treatment plant, which will be located in the south of the 

facility. 

When the site has four lines installed, the facility will require a Section 6.4 A(2)(a) Environmental 

Permit relating to the coating and printing of metal cans with a solvent consumption of >200tpa 

or >150kg/hr, which will be regulated by the local authority. Solvent emission limits will also 

apply under Schedule 14 of the Environmental Permitting Regulations.  

Where a permit is required under Section 6.4 A(2)(a), the operations must meet the ‘Best 

Available Techniques’ (BAT) requirements as set out in the BAT Reference Document for Surface 

Treatment using Organic Solvents1. The BAT Conclusions set specific expectations for water and 

energy use, emissions to air and wastewater treatment amongst other things. For newbuild 

operations, the Environmental Permit application will need to demonstrate that the site and 

process design will meet the requirements set out in the BAT Conclusions from the 

commencement of production.  

The site location is shown on Figure 1 and a site layout plan and installation boundary is provided 

in Figure 2 provided within Appendix 1. 

1.1.2 Technical Standards 

In compiling the environmental permit application, consideration has been given to the technical 

guidance and standards considered to be appropriate for the regulated activity proposed. A list of 

these guidance documents and standards is provided in the table below.  

Table 1.1: Schedule of Technical Guidance 

Title Author Date / 
Version 

Reference Document on Best Available Techniques on 
Industrial Emissions, for Surface Treatment using 

European Commission June 2020 

 
1 https://eur-lex.europa.eu/legal-content/EN/TXT/PDF/?url=CELEX:32020D2009&from=EN), published December 2020 



 
ENVIRONMENTAL PERMIT APPLICATION: OPERATIONS REPORT  
 
 BALL PACKAGING – KETTERING 
 

 
 

 
 

R1620011745-001_OR 

2

Title Author Date / 
Version 

Organic Solvents Including Preservation of Wood and 
Wood Products with Chemicals  

H5 Site Condition Report Guidance and Templates Environment Agency  V.03 May 2013 

Horizontal Guidance for Noise Part 2 – Noise 
Assessment and Control 

Environment Agency V.03 June 
2004 

Environmental Permitting Regulations (England and 
Wales) 2010, Regulatory Guidance Series, No RGN2: 
Understanding the Meaning of Regulated Facility. 

Environment Agency V.3.1 May 
2015 

Environmental Permitting General Guidance Manual on 
Policy and Procedures for A2 and B Installations 

Department for 
Environment, Food and 
Rural Affairs 

April 2012 

In addition, the general permitting requirements set out on the Environment Agency’s website 

have also been considered2. 

1.2 Process Description 

1.2.1 General Overview 

The facility will comprise a single building housing a warehouse, offices, and a production hall 

comprising six production lines for the manufacture of aluminium beverage cans. The front end of 

production comprises aluminium coil preparation, uncoiling, lubricating, cutting and extrusion. 

The uncoiled sheets of aluminium are fed through a cupper press (or cupper) which draws the 

aluminium into a cup. The cups are gravity fed into the bodymaker which turns the cups into 

cans, and a trimmer is used to clean and straighten the edges, as well as achieving the desired 

can height.  

The cans are then fed through a washer to remove any oil and dirt as well as apply a corrosion 

inhibitor and sterilise the cans in preparation for use in food grade applications. The washer 

comprises multiple stations where the cans are rinsed (water), prewashed (sulphuric acid), 

washed (surfactant and hydrofluoric acid), rinsed again (water), corrosion treated (Alodine 

corrosion inhibitor), rinsed for a third time (water) followed by a final rinse with deionised water. 

The cans come out of the washer and under a hot air dryer, and then go through a bottom rim 

coating process (varnish) to enhance the mobility of the cans through the multiple conveyor belts 

used in the remainder of the process. 

The cans are fed through a rotation printing system comprising eight inks for decoration, and an 

overvarnish lacquer. The cans are dried following decoration at approximately 207°C in a pin 

oven, and then an inside lacquer spray machine (LSM) is used to spray varnish onto the inside of 

the cans. The cans go into an inside bake oven (ISO) to dry the inside of the cans in three 

stages, at 115°C, 210°C and 190°C. During the internal spray lacquer application an overspray 

forms as small lacquer particles or dust. The dust is extracted from the spray machines and filter 

bags are used to extract the dust. 

The cans are then fed through a necker, where a neck and flange are formed and the bottom of 

the cans are reformed. The cans go through visual inspection systems where a “Pressco” camera 

 
2 https://www.gov.uk/topic/environmental-management/environmental-permits Environment Agency 
Website. Accessed on 25/04/2022 
 



 
ENVIRONMENTAL PERMIT APPLICATION: OPERATIONS REPORT  
 
 BALL PACKAGING – KETTERING 
 

 
 

 
 

R1620011745-001_OR 

3

used alongside a light tester to perform an internal inspection of the cans. A palletiser is then 

used to create a finished pallet of cans, and a final pallet inspection (FPI) is undertaken for 

quality control.   

The site will also comprise a wastewater treatment plant, which will be located in the south of the 

facility. The automated treatment plant will be able to process a maximum of 25 m3/hour. 

Flocculant and bentonite will be dosed based on a proportional flow rate, and systems will have a 

manual override capability. The processing area has a sealed drainage system consisting of a 

perimeter trench and sump.  

1.3 Directly Associated Activities 

The following activities are considered to be directly associated with the principal regulated 

activity. 

1.3.1 Storage and Handling of Chemicals 

Solvent handling is principally associated with the delivery of solvents to the site. Solvents will be 

stored in an internal bulk storage area in the south of the site. A total of eight 30m3 tanks will be 

provided for various solvent based raw materials as well as soluble and waste oils. The tanks are 

connected to pump skids which feed into the production lines. Bulk tanks are indoors and will be 

provided with appropriate secondary containment at 110% of the capacity of the largest tank. 

The bulk storage room will be constructed with a sloped floor and sump at the lowest point to 

allow for convenient cleaning.   

An ink mixing and storage area is also present in the south of the facility. Ink will be stored 

indoors in a combination of 205L Drums and 1000L Intermediary Bulk Container (IBCs). 

Appropriate secondary containment will be provided in the Ink storage and mixing area.  

Smaller non-bulk storage of solvents include IBCs and drums of overvarnish, inside spray, 

basecoat, UV rim varnish and cleaners. Hazardous chemicals will be stored in a locked, internal 

chemical store room with secondary containment. An indoor flammable goods store will be 

provided for these materials with appropriate secondary containment also provided. 

A chemical store and adjacent dosing room will also be provided at the south side of the site for 

storage and dosing of the various acids used in the process. The chemical store will 

predominantly store Acids, Alkalis and water treatment chemicals for use in both the washing 

plant and the water treatment plant. Three independent chemical stores will be present, each 

with individual secondary containment to ensure that reactive chemicals are separated. 

1.3.2 Treatment of Effluent 

A wastewater treatment plant (WWTP) will be present in the south of the facility. The automated 

treatment plant will process all facility wastewater to remove tramp oils, metals/fluoride, solids 

(contributing to BOD, COD, TSS and TDS), and other contaminants prior to discharge. The WWTP 

is designed for a maximum flow rate of 28.8 m3/hr. Up to 20 m3/hr wastewater will originate 

from six total can washers once fully operational. Additional periodic wastewater sources 

requiring treatment will include: cooling tower blowdown, reverse osmosis condensate (ROC), 

filter backwashes, and purges from the can bodymaker coolant systems. These additional 

wastewater sources will total no more than 8.8 m3/hr.  

The WWTP is organised into the following areas:  

 Equalisation / wastewater storage (totalling 280 m3 capacity) 



 
ENVIRONMENTAL PERMIT APPLICATION: OPERATIONS REPORT  
 
 BALL PACKAGING – KETTERING 
 

 
 

 
 

R1620011745-001_OR 

4

 Used oil recovery and storage 

 Chemical precipitation tanks and solids removal 

 Sludge dewatering and storage 

 Chemical distribution system 

 Wastewater demineralisation and recycle 

Numerous oils and lubricants are used throughout the can-making process. The remaining 

lubricants are removed from the cans by the washers. A series of oil/water coalescers separate 

oil from the wastewater and collect the used oils. An oil skimmer is also present on each washer 

sump in order to further remove any tramp oils present in the wastewater. All recovered waste 

oils are stored and trucked off-site for disposal. 

A continuous chemical precipitation and separation process (using either lime or caustic soda) is 

used to remove metals and other various solids from wastewater. Bentonite and inorganic 

coagulants are added to aid in removal of BOD/COD and sulphate/sulphite. These solids are 

separated using several inclined plate separators (lamellas) and the resultant sludge is further 

dewatered using a filter press. All solids are trucked off-site for disposal. The wastewater is then 

filtered by quartz multimedia filters and subsequently by ultrafiltration membranes (UF) to 

further removed dissolved solids (TDS).  

A multi-stage reverse osmosis (RO) system is also utilised to generate demineralised water for 

the can washers. To reduce plant-wide water demand, a portion of the treated wastewater will be 

recycled and further purified by the RO units.  

When water recycle is not operational, the maximum wastewater flow rate will be 8 L/s (28.8 

m3/hr), and the WWTP has been designed to ensure that the following are met: 

 pH 7.0 – 10.0 

 Aluminium ≤ 5.0 mg/L 

 COD ≤ 250mg/L 

 Sulphate ≤ 1 mg/L 

 Sulphide ≤ 1 mg/L 

When water recycle is operational, the final discharge from four lines at full production is 

expected to be closer to 4 L/s, with significant fluctuations in discharge expected during the 

start-up of Lines 1 and 2.  

1.3.3 Treatment of VOC Emissions 

The facility will include a regenerative thermal oxidiser, which will use combustion at high 

temperatures to oxidise VOCs and air pollutants from the process exhaust streams, turning them 

into CO2 and H2O before they are released into the atmosphere.  

Stacks will be approximately 14.5 m above ground level with a diameter of approximately 

1,600mm. A 15m/s exit velocity is anticipated for the six line unit. Exhaust air volume is 

anticipated to be a maximum of 84,500 Nm3/hr.  

This meets the requirements of BAT 15. 



 
ENVIRONMENTAL PERMIT APPLICATION: OPERATIONS REPORT  
 
 BALL PACKAGING – KETTERING 
 

 
 

 
 

R1620011745-001_OR 

5

2. RAW MATERIALS, WATER & WASTE 

2.1 Raw Materials 

2.1.1 Use 

Raw materials use associated with the operation of the facility is detailed in the table below: 

Table 2.1: Summary of Raw Material Use 

Substance Reason for 
use 

State 
(Solid/ 
Liquid / 
Gas) 

Estimated 
Annual Use  

Maximum 
Storage 
Capacity 

Environmental 
Hazard 
Statements 

Aluminium Main raw 
material used 
for can 
manufacture 

Solid 34,000 
tonnes 

N/A Not classified 

Spray Lacquer Internal 
spraying of 
cans 

Liquid 1,900,000 kg 16 IBCs H315 – Skin 
Irritation 

H318 – Eye Damage 

H317 – Skin 
Sensitivity 

Overvarnish 
Lacquer 

Spraying cans 
following 
printing 

Liquid 630,000 kg 24 IBCs H315 – Skin 
Irritation 

 

Ink Printing Liquid 80,500 kg 6 IBCs H318 – Causes 
serious eye damage 

UV Rim Varnish Varnishing 
can rims 

Liquid 16,000 kg 3 IBCs H319 – Causes 
serious eye irritation 

H317 – May cause 
an allergic skin 
reaction 

H411 – Toxic to 
aquatic life with 
long lasting effects 

Lubricant For use in 
front-end 

Liquid 56,700 kg 3 IBCs  Not classified 

Coolant Printing line 
machinery 
and washer 
chemicals 

Liquid 99,750 L 6 IBCs H318 – Causes 
serious eye damage 

Hydraulic Oil Printing line 
machinery 

Liquid 105,000 L 6 IBCs/24 
drums 

Not classified 

Cleaners Washer 
chemical 

Liquid 241,500 L 10 IBCs H290 – May be 
corrosive to metals 

H302 – Harmful if 
swallowed 

H314 – Causes 
severe skin burns 
and eye damage 



 
ENVIRONMENTAL PERMIT APPLICATION: OPERATIONS REPORT  
 
 BALL PACKAGING – KETTERING 
 

 
 

 
 

R1620011745-001_OR 

6

Substance Reason for 
use 

State 
(Solid/ 
Liquid / 
Gas) 

Estimated 
Annual Use  

Maximum 
Storage 
Capacity 

Environmental 
Hazard 
Statements 

H318 – Causes 
serious eye damage 

Sulphuric Acid Washer 
chemical 

Liquid 141,750,000 
kg 

5 IBCs H290 – May be 
corrosive to metals 

H314 – Causes 
severe skin burns 
and eye damage 

Alodine Chromate 
conversion 
coating 

Liquid To be 
confirmed 

2 IBCs Not classified 

Hydrofluoric 
Acid 

Washer 
chemical 

Liquid To be 
confirmed 

2 IBCs H300, H310, H330 
– Fatal if swallowed, 
in contact with skin 
or if inhaled. 

H314 – Causes 
severe skin burns 
and eye damage. 

Flocculant WWTP 
chemical 

Liquid To be 
confirmed 

2 IBCs H318 – Causes 
serious eye damage 

Bentonite WWTP 
chemical 

Solid To be 
confirmed 

2 IBCs Not classified 

Lime WWTP 
chemical 

Liquid To be 
confirmed 

2 IBCs Not classified 

2.1.2 Storage & Containment 

Chemical storage is predominantly undertaken in the south of the facility. Chemical stores are 

present in the Chemical Dosing Room, chemicals associated with the waste water treatment plant 

are stored next to the treatment area, an ink mixing and storage room is present in the south 

and a bulk materials store with 30m3 containers of oil and solvents is present in the full height 

bulk materials store. A flammable goods store is also present adjacent to the bulk materials 

store. 

Principles of good housekeeping will be met in order to prevent or reduce fugitive VOC emissions 

during storage and handling of solvent-containing materials and/or hazardous materials. 

Hazardous materials will be kept in locked, internal storage areas with secondary containment 

that has a capacity of at least the stored materials plus 10%. 

A containment area for two tank trucks will be present to the south of the facility, with 

dimensions of 7.00 x 6.00 m, and the area will follow a slope. An ACO type drain trench will be 

installed around the containment area, so in the event of spillage from the bulk tank inlet 

connections or tank truck this will be collected through the drains. The trench drain will be sloped 

to a retention sump equipped with a cover hatch, to allow the immersion of a portable pump to 

pump out spilled liquid. Between the retention sump and the connection to the main foul water 

drainage pipe will be an electro-valve, which will be opened to allow the storm water runoff 

through the system, and closed during loading operations. If accidental spillage occurs, liquid will 

be stored in the retention sump.  



 
ENVIRONMENTAL PERMIT APPLICATION: OPERATIONS REPORT  
 
 BALL PACKAGING – KETTERING 
 

 
 

 
 

R1620011745-001_OR 